
Water Management in 
Oil and Gas Operations
Industry Practice and Policy Guidelines 
for Developing Countries

Einar H. Bandlien, Sander De Kruijf, Eilen Arctander Vik, 
Ole Fredrik Ekern, Johan Bernhard Siqueland Knudsen, Geoffrey Dyce, 
Silvana Tordo, and François Bertone

IN
T

E
R

N
A

T
IO

N
A

L
 D

E
V

E
L

O
P

M
E

N
T

 I
N

 F
O

C
U

S





Water Management in 
Oil and Gas Operations
Industry Practice and Policy Guidelines 
for Developing Countries

I NTERNAT IONAL  DE VELOPMENT  IN  FOCUS

EINAR H. BANDLIEN, SANDER DE KRUIJF, EILEN ARCTANDER VIK,  
OLE FREDRIK EKERN, JOHAN BERNHARD SIQUELAND KNUDSEN,  
GEOFFREY DYCE, SILVANA TORDO, AND FRANÇOIS BERTONE



© 2024 International Bank for Reconstruction and Development / The World Bank
[...]
Groundwater, the European Union Water Framework Directive, or similar 
guidelines for protecting drinking water, lakes, and rivers in the countries in 
question.

TREATMENT TECHNOLOGY POSSIBILITIES FOR 
EXTERNAL USE

Treatment technology possibilities for external use include applied and investi-
gated technologies and emerging developments in desalination technologies.

Applied and investigated technologies

Because the main purpose is to prepare PW for reuse purposes outside oil and 
gas operations, this section describes the water treatment equipment required 
and the costs involved, as well as new and emerging technologies that may widen 
the scope for reuse. PW treatment presents unique challenges. As discussed in 
the previous sections, it can have a salinity level 5–10 times that of seawater 
(~34 milligrams per liter), have significant variability over time and geography, 
and contain potentially harmful and difficult-to-treat organic constituents and 
naturally occurring radioactive materials—all of which make both treating the 
water and handling the residuals a challenge (Zielinski and Otton 1999).

Salinity is a key consideration in selecting water treatment equipment 
because high salinity levels can negatively affect the efficiency of a technology 
and influence costs. For instance, high salinity levels limit the use of conven-
tional membrane processes and increase the solids waste management. Aside 
from the need to remove the salinity for equipment efficiency, most of the 
reuse applications require salinity removal as well.

Figure 4.14 shows a summary of the water treatment equipment required for 
treatment of PW for reuse outside oil and gas operations. The vertical axis gives 
the salinity range in TDS (milligrams per liter) at which equipment is opera-
tional. The membrane technologies (electrodialysis [ED], nanofiltration [NF], 
brackish water reverse osmosis, seawater reverse osmosis) show a salinity limit 
at which these technologies are operational. The thermal technologies (multief-
fect distillation [MED], mechanical vapor compression [MVC], mechanical 
vapor recompression), however, are almost independent of the source water 
salinity.

Figure 4.15 shows the type of constituent removal in a certain sequence: (1) a 
first separation of oil, grease, and suspended solids (for PW injection), (2) a sec-
ond separation to prepare water for hydraulic fracturing activities (if required), 
(3) a third separation required to remove salinity to the required level for agri-
cultural uses, and (4) a fourth separation to restabilize the water for groundwa-
ter recharge and potable use.

Emerging technologies are being developed to improve aspects of the perfor-
mance of existing desalination processes (Hightower et al. 2022). These technol-
ogies are thermal (membrane distillation [MD]) and physical (forward osmosis 
[FO]; Millennium Ecosystem Assessment 2005).



Water Treatment Technologies and Their Possible Impact on Water Management Options | 73

The advantage of MD is that any level of TDS in the feed can be treated and 
low-grade heat (60ºC–80ºC) can be applied, which reduces the operational 
costs. This is a promising technology, but some pretreatment softening to reduce 
scaling potential and remove volatile organic compounds is required (Zhang 
et al. 2019).

FO equipment does not require the external high pressure that reverse osmo-
sis (RO) equipment does. FO can desalinate higher-saline water than RO and 
does not require expensive high-pressure equipment. The main disadvantage is 
the removal of fouling because less pressure is available for cleaning.

Different water treatment equipment is required on the basis of water quality 
and destination of the PW, as indicated in figure 4.15. Absolute costs will vary 
because of location, volume of water treated, and complexity of the water quali-
ties delivered and required. The handling of PW for reinjection purposes mainly 
requires oil and solids removal. The literature quotes values such as US$0.6 per 
cubic meter (National Research Council, Subcommittee on Nutrient and Toxic 
Elements in Water 1974) and US$0.27 per cubic meter (Siagian et al. 2018). 
Figure 4.15 compares the total cost of different schemes and purposes used in 
PW, including discharge to surface water and reinjection for waterflood or dis-
posal. It clearly shows that treatment costs increase along with the increasing 

>125

100

A
p

p
lic

ab
le

 T
D

S 
ra

n
g

e 
(g

/L
)

75

50

25

Clean brine
for HF

PW treatment costs increase with higher salinity in PW and product water quality improvement

Separation of 
oil, grease and 

suspended 
solids

Removal of target 
constituents

(for example, organics,
Fe, Ba, Ca, Mg, Sr, SiO2,

SO4, microbes)

Desalination—removal of 
dissolved solids

Posttreatment and 
restabilization

(for example, B)

• Hydrocyclone
• Gas flotation
• Oil and water 

separator
• Settling tank
• Media filtration 

(sand, walnut 
shell, etc)

• Cartridge 
filtration

• Membrane 
filtration

• Biological treatment
• Electrocoagulation 

and flotation
• Adsorption (carbon, 

zeolite, etc.)
• Chemical oxidation
• Disinfection (CIO

2
, 

UV, etc.)

• Ion exchange
• AOP
• pH adjustment and 

remineralization
• Disinfection (Cl

2
, UV)

Industrial
uses

Agricultural
uses

Groundwater recharge,
potable uses

1 2

3 4
E
m
e
r
g
i
n
g   

F
O   

M
D

M
V
R   

M
V
C   

M
E
D

S
W
R
O

B
W
R
O

N
F

E
D

FIGURE 4.14

Treatment technologies for PW

Source: Scanlon et al. 2020.
Note: Treatment technologies for PW, including minimal treatment of PW for HF (clean brine), desalination for beneficial uses in various sectors, surface 
water discharge and groundwater recharge, and posttreatment technologies. AOP = advanced oxidation processes; B = boron; BWRO = brackish water 
reverse osmosis; ED = electrodialysis; FO = forward osmosis; HF = hydraulic fracturing; MD = membrane distillation; MED = multieffect distillation; 
MVC = mechanical vapor compression; MVR = mechanical vapor recompression; NF = nanofiltration; PW = produced water; SWRO = seawater reverse 
osmosis; TDS = total dissolved solids; UV = ultraviolet light.



74 | Water Management in Oil and Gas Operations

quality of the end product, such as irrigation and drinking water. Because mem-
branes have a maximum salinity limitation, thermal applications are required for 
higher salinities. For waters of similar salinity, such as seawater, thermal appli-
cations cost roughly twice as much as membrane-based water treatment 
schemes, and membranes are therefore preferred (Bhojwani et al. 2019). For 
thermal applications beyond membrane handling salinities, a treatment cost of 
US$21 per cubic meter has been quoted for treatment of very saline produced 
fracturing water (Bhojwani et al. 2019). Thermal approaches have high energy 
requirements and are generally used when waste heat is available. Costs for the 
emerging technologies (MD and FO) are not yet available for comparison.

Emerging developments in desalination technologies

Desalination refers to a process that involves taking salt out of water to increase 
its reuse. For PW, there are many opportunities to improve the use of PW, in both 
industrial applications and agriculture (refer to figure 4.14). Desalination 

4.54

Discharge

Irrigation

Drinking water

Industrial
process water

Reinjection

1.7

2.58

0.69

5.8

0.72
1.28

2.58

0.95
0.57 0.63

0.27

0

 1 A primary sedimentation + oil and water separator + DAF system + 1 µm cartridge filter + 0.2 µm 
ceramic MF + activated carbon + RO

 2 DAF with coagulation, flocculation polymer + granular activated carbon fluidized bed biological 
reactor + ED

 3 Warm softening (pH 9.5; 71°C) + cooling (40°C) + equalization storage + pressure filtration + 
cartridge filtration + reverse osmosis (pH 9.5; 40°C) + disinfection + sludge handling reject + disposal

 4a Three-phase-separator + gravity separator + dissolved gas flotation + metal removal unit + sand 
filters + VSEP membrane system + ammonia absorption column + cartridge filter (5 µm) + RO;
TDS in feed = 35,803 mg/l

 4b Three-phase-separator + gravity separator + dissolved gas flotation + metal removal unit + sand 
filters + VSEP membrane system + ammonia absorption column + cartridge filter (5 µm) + RO;
TDS in feed = 106,670 mg/l

 5a MF + activated carbon + MD; estimated for a 100 m³/h designed capacity. T
feed

 = 50°C
 5b MF + activated carbon + MD; estimated for a 100 m³/h designed capacity. T

feed
 = 20°C

 6 Warm softening (pH 9.5; 71°C) + cooling (40°C) + equalization storage + pressure filtration + 
cartridge filtration + reverse osmosis (pH 10.8; 40°C) + pH adjustment + ion exchange for ammonia 
(pH 7.7; T ambient) + disinfection + sludge handling + reject disposal

 7 Warm softening + cooling + MBR + RO (two-pass)
 8 Warm softening (pH 7.7; 71°C) + equalization storage + pH adjustment + sludge handling
 9 Warm softening (pH 8.6; 71°C) + equalization storage + pH adjustment + sludge handling
 10 Microfiltration (zirconia oxide membrane)

T
re

at
m

en
t 

o
r 

w
at

er
 c

o
st

 (
U

S$
/m

³)

2

4

6

8

1 2 3 4a 4b 5a

Scheme

5b 6 7 8 9 10

FIGURE 4.15

Total cost of schemes used in produced water treatment (including membranes)

Source: Siagian et al. 2018.
Note: DAF = dissolved air flotation; ED = electrodialysis; MBR = membrane biological reactor; MD = membrane distillation; 
MF = microfiltration; RO = reverse osmosis; TDS = total dissolved solids; VSEP = vibratory shear enhanced processing.



Water Treatment Technologies and Their Possible Impact on Water Management Options | 75

involves treating either seawater or brackish water to create fresh water. In 2018, 
more than 20,000 desalination plants had been contracted around the world, 
but, according to the Moore (2018), desalination provided only 1 percent of the 
world’s drinking water needs. However, because seawater is the greatest water 
resource, the opportunities are large. Desalination processes include (1) mem-
branes (RO and NF), (2) thermal (including MED, multistage flash distillation, 
and MVC), as well as other technologies and processes, including ED, FO, and 
MD. In the oil and gas processing industry, NF membranes are increasingly 
being used to treat injection water when calcium sulfate is a likely scale and res-
ervoir souring is a threat. The major challenges are equipment fouling caused by 
biofilm, which can be reduced by new technologies being developed (Leiknes 
and Ødegaard 2005; Pedenaud 2022; Vik 2019), including pretreatment with 
adsorbents, ceramic membranes, and coagulants.

Membrane-based desalination continues to provide most of the installed 
desalination capacity (in 2017, it made up 95.6 percent of annual contracted 
capacity, and thermal processes made up 4.4 percent). RO and NF are the leading 
pressure-driven membrane processes, primarily including polymeric material in 
spiral wound membranes.

Desalination has historically been perceived as a more expensive option than 
traditional water treatment for groundwater and surface water, with prices of 
about US$1 per cubic meter. However, recent developments have reduced both 
operational and capital costs. From 2008 to 2018, costs were reduced by 80 percent 
as a result of advances in the technology for both equipment and instrumentation. 
With the cost of seawater desalination at US$0.4 per cubic meter, it is approaching 
the costs of indirect potable reuse , which are in the range of US$0.3–US$0.4 per 
cubic meter. From 2019 to 2022, the costs have further been reduced.

One of the wider environmental challenges associated with desalination is 
managing the by-product brine—a high-TDS waste produced by the process. 
Another concern is the impingement and entrainment of organisms small 
enough to be pushed through the intake screen (for example, algae) from the 
open sea.

Heavy oil extraction requires steam of a certain quality, and in the first phase 
of the Kuwait Oil Company’s (KOC’s) Lower Fars Heavy Oil Project, RO reject 
from municipal wastewater was used to feed boilers 120 kilometers away. This 
reduced the costs for KOC. AQUATECH supplied a source water treatment 
based on experiences gained from large reuse plants.

Around 44 percent of the global desalination capacity is in the Middle East 
and North America, but hot spots for accelerated desalination capacity include 
Asia, Latin America, and the United States (map 4.2).

The massive development of and reduced costs of energy-efficient equipment 
has opened up the use of solar energy to develop efficient water makers. 
Elemental Water Makers has developed systems able to treat drinking water for 
islands and groundwater in areas without any external source of energy by using 
solar power, and in some cases heat pumps have increased energy efficiency. 
Elemental Water Makers has become a major player (for example, the Cape 
Verde municipality project; refer to figure 4.16). Heat pumps and wind and solar 
energy used for desalination of seawater or groundwater have become a viable 
option. Decentralized solar power desalination has been recommended to pro-
vide more sustainable water for Greece’s 6,000 islands.

In 2004, Shell and Petroleum Development Oman (PDO) presented results 
from the PDO-operated field, which produces 200,000 cubic meters of brackish 



76 | Water Management in Oil and Gas Operations

water per day. Most of the water was reinjected into a deep reservoir (Sluiterman 
et al. 2004). A pilot was operated, based on the possible treatment of water in 
reed beds, followed by a Solar Dew membrane system. Figure 4.17 shows the 
buildup of the system. The Solar Dew system included evaporation using solar 
energy. The system received water from the reed beds, and the quality was suffi-
cient for freshwater agriculture. Table 4.7 shows the comparative cost of 

MAP 4.2

Desalination capacity map

Source: Based on AQUATECH 2023a.

Capacity (m3/d) Customer type
Municipal

Industry

Irrigation

Power

Other

1,000–10,000

10,000–50,000

50,000–100,000

100,000–250,000

>250,000

–80%

Municipality using solar desalination:

Cape Verde

• 50 KW solar panels
• 50 m3 per day of fresh water
• 80% total savings
• 100 t per year CO

2
 savings

FIGURE 4.16

Example of water treatment for municipal use in Cape Verde

Source: Elemental Water Makers 2015.
Note: CO

2
 = carbon dioxide; KW = kilowatt.



Water Treatment Technologies and Their Possible Impact on Water Management Options | 77

Biosaline agriculture

Solar Dew water plant

Freshwater agriculture Evaporation
pond B

Evaporation
pond A

B1 A1

B2

B3

B4

C

Spray
pond

Scale:
6 hectares

in total

Small
scale
biosaline

Water disposal line (32")
Oil in water ~300 ppm
Salinity ~7,000 ppm

Cover foil
Wind

3

2

1
4

5 6

7

Membrane evaporator

Spacer

Open condensation space

FIGURE 4.17

Technologies tested for PDO’s Nimr Water Treatment Plant

Source: Sluiterman et al. 2004.
Note: PDO = Petroleum Development Oman; ppm = parts per million.

TABLE 4.7  Cost of alternative desalination technologies

TECHNOLOGY OIL TDS METAL BORON COST (US$/M3)

Reed beds ++ - ++ - 0.30-0.80b

Dissolved air flotation + - - - 0.02

Nanofiltrationa 0a + + 0 0.70-0.90

Reverse osmosisa - ++ ++ 0 0.50-1.00

Solar Dew® 0 ++ ++ + 1.00b

Source: Sluiterman et al. 2004.
Note: – = not affected; 0 = slightly affected; + = moderate efficiency; ++ = high efficiency; TDS = total 
dissolved solids. 
aRemoves oil, but with a detrimental effect on performance, therefore not intended to remove oil.
bEstimated no experience with commercial operation.



78 | Water Management in Oil and Gas Operations

treatment alternatives. With the development seen in recent years and experi-
ences gained, it is likely that the NF, RO, and Solar Dew technologies have 
become much cheaper.

Passive water distillation—an alternative to the Solar Dew system—uses 
energy from the sun to separate clean water from dissolved salts and other 